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SUMMARY -

This feasibility study by the Practice
Assessment Committee of the College of
Family Physicians of Canada was conducted
to define and produce instruments that could
be used to assess quality of care rendered in
family physicians’ offices. The favorable
response to these evaluations and the
acceptance of the results indicates that this
method can be useful to family physicians.
The instruments identify family physicians’
strengths and deficiencies so that with
appropriate changes in the quality and
efficiency of care, they are able to achieve

SOMMAIRE

Le but de cette étude de faisabilité menée par le
Comité d’évaluation de la pratique du College des
médecins de famille du Canada a été de définir et de
produire des instruments utilisables pour évaluer la
qualité des soins offerts aux bureaux des médecins
de famille. La réponse favorable regue suite a ces
évaluations et 'acceptation des résultats indiquent
ue cette méthode peut étre utile aux médecins de
amille. Les instruments identifient les forces et
déficiences des médecins de famille et visent a
atteindre, par des changements appropriés au
niveau de la qualité et de l'efficacité des soins, des
niveaux de satisfaction professionnelle plus élevés.
Ces méthodes pourront ultimement servir a établir
des standards acceptables pour les soins dispensés

higher levels of professional satisfaction.

These methods may ultimately be used to
establish acceptable standards for care given

by family physicians in their offices. (Can Fam

Physician 1985; 31:853-862).
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IN NORTH AMERICA the setting of
standards for the quality of care in
hospital and office practice has tradi-
tionally been the responsibility of the
medical profession. Quality assurance
has been an explicit part of the ratio-
nale in establishing certification proce-

dures -initiating peer review systems,’

promoting continuing medical educa-
tion, and discussing relicensure or
maintenance of certification.!
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en bureau par les médecins de famille.
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assessment, professional satisfaction

There has been a growing demand
for accountability of the medical pro-
fession and hospitals, arising out of
public concern about the quality of
care provided in the United States and
Canada.? 3 The Canadian Council on
Hospital Accreditation now requires
quality assurance programs among

member hospitals for accreditation.

Other professional associations, such
as the Canadian Physiotherapy Associ-
ation* and the Canadian Nursing Asso-
ciation,’ are developing program stan-
dards and practice criteria.® In
Ontario, the College of Physicians and
Surgeons has been involved in peer as-
sessments of practices since 1978
using quality of care methods and cri-
teria.” Most of the more recent publi-

cations on quality assurance and qual-
ity of care programs are from the
United States. 1+ 8-10

As a standard-setting, accrediting
body in family medicine, the College
of Family Physicians of Canada
(CFPC) "contributes to the education
and performance of its members to en-
sure an optimum standard of patient
care.!! The CFPC has encouraged the
establishment of undergraduate and
residency training programs for family
medicine in all medical schools in
Canada. Graduates of residency pro-
grams and practice-eligible physicians

- take examinations comprising written

questions, simulated patient interviews
and orals, for certification in family
medicine. Certificants have to com-
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plete 50 hours of continuing medical
education every year in order to main-
tain certification. In addition, the Col-
lege has developed a maintenance of
certification program.

Less progress has been made in as-
sessing the performance of family phy-
sicians in their practices. Quality as-
sessment refers to the procedures and
strategies for assessing quality of med-
ical care at a given point in time. Qual-
ity assurance is an ongoing program of
activities designed to maintain and im-
prove the quality of care over time.
The initial challenge in organizing pro-
cedures and strategies for assessment
and assurance programs is to define,
qualify and specify the standards and
criteria by which it can be judged.

In 1974, the CFPC’s Committee on
Patterns of Practice and Health -Care
Delivery decided to test the feasibility
of practice assessment. In 1976, physi-
cians in 12 practices were assessed on
organizational features, charting, pre-
ventive procedures, and management
of tracer conditions, using methods de-
veloped by Kessner,'? Sibley!® and
their associates. From this pilot study,
the committee gained experience and
established a methodology to improve
patterns of practice which had not been
challenged or changed for many
years.!4

The CFPC’s Committee of Patterns
of Practice provided funds for Borgiel
and Williams to review the state of
quality of care assessment and to con-
sult with Sibley and associates at
McMaster and Brook and associates at
Rand/UCLA.

The authors of this article were ap-
proved as a ‘‘Committee on Practice
Assessment’’ in 1980. Acting with the
full endorsement of the CFPC’s Exec-
utive Committee, we prepared a grant
application for a feasibility study,
which was accepted for funding in
June 1982. This article is a summary
of the findings of our feasibility
study.

Objectives

The overall objectives of this project
were:
1. To develop a set of quality of care
assessment procedures for family prac-
tices which are practical, economically
feasible and acceptable.
2. To use these procedures to identify
strengths and deficiencies in individual
family practices and variations across
practices.
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3. To develop strategies and tools to
help physicians remedy identified defi-
ciencies, thereby improving the qual-
ity and efficiency of medical care.

Research Design
And Strategies

Research Design

We undertook to test assessment
procedures in a limited number of
practices of certificants in family med-
icine located in London, Ottawa, and
Toronto. We used the College register
to obtain a list of 80 -certificated
members in the three cities. After a se-
ries of letters and telephone calls in
August 1982, 11 physicians agreed to
participate and ten were included
(three from London, three from Ot-
tawa, and four from Toronto). Forty-
three physicians were unavailable
(holidays), 17 declined participation,
eight were found to be no longer in ac-
tive practice, and one physician had
died. Of those reached and eligible,
39% of physicians volunteered to par-
ticipate. The sample is therefore small
and highly selected, and not one nec-
essarily representative of all certifi-
TABLE 1
Criteria for Outpatient Medical Care
of Hypertension

cated College members, but it did pro-
vide the means to test our instruments
in several settings.

Data Collection

Data were collected through physi-
cian interview, chart abstractions, and
patient questionnaires.

Physician Interview. We developed
an extensive interview questionnaire,
adapted from those used in earlier
studies by Borgiel,'* and Williams and
Steel.’®> We included the following
areas:

1. Physician and practice characteris-
tics

. Patient profile

. Office facilities

. After-hours coverage

. Community services available

. Use of referrals and consultations

. Hospital practice

. Format of medical records

. Participation in education and re-
search.

O OB WN

The questionnaires were mailed to
each doctor’s office two weeks before
the date of assessment. The question-
naire was then verified at the site visit

Diagnosis/Problem: ICDA
Hypertension, Coded4 019
essential benign

History ‘ 2. Don't use barbiturates and

1. Family history (cardiovascular) tranquilizers for treatment of

2. Drug enquiry hypertension

3. Symptoms??

Physical Exam

1. Bilateral blood pressure once on
chart

. Two separate readings for
diagnosis

. Per visit: blood pressure; comment
re status

. Standing blood pressure with
history of postural hypotension

. Yearly: heart; lungs; fundi; weight (if
overweight)

. Initially: weight; cardiovascular
system; chest; fundi; urinalysis;
electrolytes; BUN or creatinine

Dia nostic Procedures
CG and urinalysis once on chart
2 Fresh hypertensive (105t ) and
below the age of 30 need further
investigation (VP rapid sequence;
electrolytes; BUN) or referral

X-rays
Chest X-ray (with heart disease)

Rational Therapy

1. Any of: alpha-methyldopa,
hydralyzine, thiazides, reserpine,
beta blockers, catapres, clonidene

o O A W DN

3. Justify use of sympathomimetic,
steroids and oral contraceptives

Follow- up
. Patients on diuretics: two visits per
year
Patients on hypotensives: three
visits per year
2. Aim: 59 years of age and below 90

60 and above 100
. Patients on diuretics need BUN
(creatinine), potassium, uric acid
one per year
4. Moderate (105t ) to severe
(1151 ) hypertensives below age
40 require monthly visits until
controlled; if not below 105 diastolic
after three months, need referral

Education
Need nutritional counselling

Psychosocial Orientation

Prevention )
Counselling re stress and smoking

Dangerous

Essential
Justify use of sympathomimetic,
steroids and oral contraceptives

w
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and necessary clarifications made.

Chart Abstractions. 1deally, quality
of care should be determined by the
outcome of medical care. Consider-
able time and cost are required to mea-
sure changes in health status which
correspond to health care. Also, many
of the problems seen in primary care
are limited and resolve themselves
with time, or the outcomes are deter-
mined primarily by factors outside pri-
mary medical care. For these reasons
we elected to use process measures of
performance.

We excluded observational studies
such as those conducted by Peterson
and colleagues!® and Clute!” because
of the time required, the obtrusions
into the doctor-patient relationship and
the subjectivity of the final judge-

ments. We considered the tracer
TABLE 2

Criteria for Outpatient Medical Care
of Nasopharyngitis
Diagnosis/Problem:
Nasopharyngitis ICDA

or URI Code4600
History

1. One of: nasal discharge
sore throat
malaise
cold

2. Duration

Physical Exam

1. If cough in history, chest exam or
physical exam is required

2. Comment re ears in children five
years of age and under

3. If sore throat in history only, some
comment re throat should be on the
physical exam (such as physical
negative or ENT negative)

Diagnostic Procedures
X-rays

Rational Therapy

1. No prescription narcotic
antitussives (unless cough recorded
in history)

2. No antibiotics unless history of
secondary infection or high risk
(cardiac or puimonary)

Follow-up

Education
Psychosocial Orientation
Prevention

Dangerous
No prescription narcotic antitussives
(unless cough recorded)

Essential

No antibiotics unless history of
secondary infection or high risk
(cardiac or pulmonary)

(Kessner)'? or indicator condition
(Sibley et al.)*® methods, which have
explicit criteria for medical procedures
known to affect outcome of well de-
fined health problems. However, we
deemed them unsuitable because the
problems chosen as tracers or indica-
tors are few and are a biased sample
from the total content of family prac-
tice. Also, the method requires an ex-
tensive search of patient records to
find sufficient numbers of observa-
tions for analysis, and the resulting
time and cost are unacceptably high.
In order to make the assessments as
comprehensive as possible, we de-
cided to use criteria statements first de-
veloped for the evaluation of Health
Maintenance Organizations'® and sub-
sequently modified by Brook!® and his
associates for studies in New Mexico
and California. There are many pre-
senting problems in family practice,
and the relative importance of the vari-
ous dimensions of medical care may
vary by problem. The basic steps in
the therapeutic process are history,
physical examination, diagnosis, ther-
apy and follow-up—but other dimen-
sions are important, for example, pa-
tient education, awareness of psycho-
social issues, and prevention. Some
procedures are essential; others may be

consensus. For example, nasopharyn-
gitis (Table 2) has few criteria which
may apply.

Criteria for 180 diagnostic problems
were developed through a three-stage
review process. First, each practicing
physician on the committee asked col-
leagues to review a series of available
criteria statements; their comments re-
sulted in revised sets of criteria.
Secondly, three review committees of
non-teaching family physicians were
appointed in London, Ottawa and
Toronto, and each independently re-
viewed one-third of the criteria state-
ments. In addition, all three commit-
tees considered the criteria for the ten
most common problems in family
medicine. A two-thirds vote indicated
agreement. Thirdly, the practicing
physicians on the research committee
examined the work of the review com-
mittees and resolved any outstanding
issues.

The consensus criteria for these 180
problems were then listed. The state-
ments and criteria developed for indi-
cator conditions by Sibley!® were also
incorporated into the criteria state-
ments.

Each problem was defined in terms
of statements under the following di-
mensions of the patient encounter:

hazardous. 1. History
The criteria statements for hyperten- 2. Physical examination
sion (Table 1) were based on studies of 3. Diagnostic procedures
efficiency and effectiveness. Criteria 4. Diagnostic X-ray
statements for problems where studies 5. Rational therapy
of efficiency and effectiveness are 6. Follow-up office visits
lacking were based on professional 7. Education
TABLE 3
Basic Charting Procedures Rates
Basic Items Prevention Items Indicator Drugs
Registration data BP within 5yrs. Chloramphenicol
Date of visit Pap smear Tetracycline
Patient problem Breast exam Amphetamine
Medications indicated Behavioral history Multivitamins
Completeness General assessment Hematinics
Legibility Weight Phenylbutazone
Allergies BP Oxyphenylbutazone
Single folder Pap smear Antidepressants
Urine Tranquilizers
Hgb Diuretics and
Rectal Cardiac glycosides
Personal history Antibiotics
Family history Anticoagulent therapy
Functional inquiry Hypnotics
Negative findings Steroids
Immunization
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8. Psychosocial orientation
9. Prevention

10. Hazardous

11. Essential

We coded each problem according
to the ICDA, so that once the diag-
nosis was determined the auditor could
turn to the appropriate set of criteria
statements. Since some of the criteria
were conditional upon the age, sex or
stage of care, the auditors had to de-
cide if they applied. If so, they would
then check on the abstraction form.

We also rated the quality of the phy-
sicians’ records, using our criteria for
charting procedures (Table 3). Chart
format required the assessor to confirm
the legibility of the chart, basic regis-
tration data, consistent allergy nota-
tions and ability to ascertain the type
and amount of medication prescribed.
Prevention criteria were assessed—
blood pressure, Pap smears, breast
exams, behavioral history and general
assessment. All of these included the
recommendations of the Canadian
Task Force on the Periodic Health As-
sessment (CTFPHE) report.® Finally,
we included criteria for the rational use
of 13 separate drug categories.

The assessments in each practice
were completed by the principal inves-
tigator (AB) and one of three commit-
tee members. Each member of the as-
sessment team was in active family
practice, a certificant of the College,
and most were teachers of family med-
icine. The assessments were com-
pleted in November and December
1982, taking 5%-9% hours and being
completed on the same day.

In each practice 40 random charts
were selected and assigned identifica-
tion numbers. Charts were divided into
three groups: the first 15 were given to
one rater for audit, and the second
rater took the second 15 charts. Each
rater assessed 15 charts alone; the re-
maining ten charts were audited inde-
pendently by both raters at different
times during the visit. In the last prac-

TABLE 4

tice two independent samples of 40
charts were drawn, rated indepen-
dently by the two assessors, and re-
ported as practices 10 and 11 so that
intrapractice variations in scores could
be studied.

Patient Questionnaire. We re-
viewed the work by Douglas and Ste-
vens;? Aday, Andersen and Fleming;2°
Ware and Associates,2! and McWhin-
ney, Bass and Williams,2? developing
a patient questionnaire of 67 questions
on:

1. Patient satisfaction with doctor-
patient relationship, access to physi-
cians, the art of care.

2. Unmet medical needs resulting from
20 major symptoms and complaints.

3. Health maintenance procedures re-
ceived.

4. Psychosocial dimensions of medical
care; that is, whether patients would
discuss psychosocial problems with
physicians.

We took the first 20 items in the
questionnaire from studies on con-
sumer satisfaction which have demon-
strated high internal consistency.?!
The health maintenance items were
scored as a percentage of recom-
mended procedures (age-sex specific).
We summarized emotional and health
problems using the proportions of pa-
tients with problems who obtained
help. The questionnaire was also de-
signed to discover and describe the ex-
tent to which there are symptom ice-
bergs, in the form of untreated, painful
and disabling symptoms.

Each office provided names of 17
men and 17 women for each of three
age categories—20-44, 45-64, 65+.
Letters explaining the study and re-
questing patients’ cooperation were
signed by the physicians and printed
on their letterhead. The questionnaires
with covering letters were sent to the
patients from the research office of the
College within one week of the prac-
tice assessment. A second mailing was

Percentages Of Items Appearing On Charts In Practices 1-11

sent to all patients within two weeks if
the response rate was low.

Results

The data from physicians’ question-
naires, chart audits and patient ques-
tionnaires were processed and ana-
lyzed at the Health Care Research Unit
of the University of Toronto. They de-
termined the inter-rater reliability for
the chart assessments, the psycho-
metric properties of scores from the
questionnaire data, and the scores for
each physician. In other words, we
tried to show that the measures worked
and that the resulting data would be
useful to the participating physicians.
We did not test specific hypotheses or
draw definitive conclusions about the
quality of care provided by the physi-
cians involved.

Physician Questionnaire

The profile of the physicians was
derived from their questionnaire re-
sponses. The two female participants
were in their 30s, as were six of the
male physicians. The remaining two
men were aged over 40 and over 50 re-
spectively.

The majority of physicians received
their undergraduate medical education
in Ontario; one was trained outside
Canada. Seven were graduates of fam-
ily medicine residency programs.

Five were in solo practice, one was
in partnership, two were in group prac-
tice, one was in a Health Service Orga-
nization, and one was in a university
teaching practice. Three were in teach-
ing practices outside the university.

All but one practice had shared
after-hours coverage, with between
four and ten physicians covering the
various practices. Eight of the ten on-
call systems involved physicians from
other practices. The majority handled
calls by phone and either attended pa-
tients in the emergency room (five
physicians) or in their offices (three
physicians).

1 2
1. Basic information % 83.4 93.0
Applicable items 200 199
2. Prevention items% 645 55.1
Applicable items 293 314
3. Drugs recordedto % 59.1  90.0
standards
Applicable drugs 22 20

3 4 5 6 7
36.2 1000 906 857 90.0
199 197 192 196 190
414 68.0 65.2 66.7 537
314 338 305 291 294
308 1000 333 57.1 667
13 8 9 14 21

8 9 10 1" Total
79.1 964 926 83.1 849
191 199 312 314 2389
434 582 729 639 604
304 328 539 509 3829
0.0 889 125 353 36.9
5 9 8 17 146

Applicable items: total possible responses in category
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Beconase’

(beclomethasone dipropionate)

Prescribing information

Indications and clinical uses

Beconase is indicated tor the treatment of perennidl and sedsona:
dllerguc rhinitis unresponsive to conventional treatment
Contraindications

Active 0 quiescent tuberculosis o1 untreated fungd! bactenal ang
virabintections Chudren under <in yedrs of age

Warnings

I patents previousty on high doses of systemic steroids transfer to
Becandse may cause withdrawal Symptoms such as tiredness aches
AN PANS dnd depression Insevere cdses adrenal nsuthciency may
OCCut necessitating the tempordry resumption ot systemic steroids
The satety of Beconase in pregnancy has not been establisheq It
used the expecten Henefits should be weighed agamnst the potentidi
hazd1d 1o the fetus particularly during the trst tnmester of pregnancy
Precautions

The tepldcenent At sy teme steriog with Beconase has 1o be

U adualdni caretully supervisert By the physioan The quidehnes
unigerAgnunettation should be tollowed in all such cases

Llmires sy atministeation of arugs donng pregnancy 1s undesirable
COPTste it gy Yidsw ) gns otenfection and new

Vv apbrdt A deCegsed tesistance 10 localized infection
Nutawree g Cothicste i therdpy: Duning long term
Meapy pitutary gireng function and hematological status should

De et g Iy assessent £ uorncarbon propeliants mdy be Nazdrdous
1HIhey e dehbes ey ahusen 9hd.4ton of ligh concentrations of
erin Ay TS BIOught ghiout cardiavasculdr toxic etfects ang
pn eonlly unescanations ot hypoxd However

Byt pate Tt telative satety 0t aerosols when used
AT ALy ST AT ALt ventl gt

Thers

]

A et etect ot coticoster tuds 0n patients with
PP I 0 e with GRS
AUPTIS AL Oy s D6 USe AU N CONJUNCHION with
(RIS N EHN

othenmineny

Patients snoglt oe g 14T SUDSEGUEN! PRYSICIdNs 0f the

DO USE G U st
Durmg Beconsae thetapy the possibiity of atrophic *minits ¢nd or
[ e L R R T T T P [ e T R

Adverse reactions
QINTHENE T

DUl e 0 Bengse ndve heen reported
DAtk N filnwedd e mediately after the use
Atew patents nave complaned ot burning
sk g'ter Becnnase Nasdl Inhalation
terres tn Beronase trom 4 Systemic steroid
Ut s dasthmug 0r eczema mdy be unmasked

VDAt e
NS IHERIRURIGIN

Dosage and administration
T

RIURT TR IS OFdll dges who received no previous
M steraid e apphication 150 meg of beciomethasone
\[vwmmﬂr AP EArn NOSt e 10 tour tmes ddify. Mdximum
Ty do WINOt exceed twenty 4pplicdions in aduits and ten
spplications in chigres It Beclovent is used concufrently the
ARG g0se At edth gerosons ten applicdtions madults and five
Apphications in chilgres Becondse shou g nothe used under S years
0t age
Since the eftert o Becanase depends on 1S regular use patients must
DENStruCted 0 take the asd nha 4400y 4t regular intervals and
not 4s with other Sprays ds they feel necessary They should
A S00E NStycted e the otrert method which (S to blow the nose
then nsert the wozle t e inte the nastl compress the opposite
AUSE AN Attty the gerns o while nspinng theough the nose with
e mouth Diosen

NG DIESENCE 0 exCessive Nasd MUCLS Secretion or edema of the
Ndsal Mutisa the drug may il 1o reach the site of action In such
Cases 1S ddvisahle to use @ nasd! vasoconstrictor for two 1o three
days prorto Beconase

Careful attentio” mus! De give 10 patients previously treated for
prolonged periods with systemic cothicosterods when transferred
taBeconase Initlly Beconase and the systemic corticosteroid must
be given cancomitantiy while the dose of the .atter 1s graduaily
aecreased The usual rate of withdrawal of the systemic steroid 1s the
equivalent ot 2 5 mg of prednisone every tour days if the patient is
UNGeT C.0Se supetvison 1t continuous supervisionis notfeasible the
with qwai 0f the systennic steroud should be slower approximately
25 mg otprednisone (ot equivalent: every ten days It withdrawal
SyMptoms appedr the previous dose of the systemic steroid should
oeresymed fo1 a week Detore further decrease 1s attempted

Dosage form

Beconase is a meterec-tose aerosol delivering 50 micrograms of
beciomethasone dipropionate witt each depression of the valve
There are two hundred doses in d contamer

Otticial product monograph on reques:

Allen & Hanburys
A Glaxo Canada Ltd. Company
Toronto. Montreal
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TABLE 6

Number of Criteria Statements Which Applied)

Summary of Dimension Scores For Practices 1-11 (N

Total

3(N) 4(N) 5(N) 6(N) 7(N) 8(N) 9(N) 10(N) 1N)  x(N)
58(73) 83(61) 80(86)
64(76)

2(N)

1(N)

Dimensions

82(92) 86(121)  86(102)  71(120)  77(105)

74(80)
65(28)

75(92)
82(82)

92(108)

81(109)

48(94)
2. Physical exam  60(78)

1. History
3.D

72(965)
67(388)
77(159)
80(808)

60(109)
73(42)
96(23)

84(100)
76(48)
83(22)

720111)

73(57)

87(100)
86(43)

52(70)
18(21)

81(102)
72(44)
79(12)

77(29)
75(8)

58(32)
75(14)
68(60)

57(34)
69(16)

61(26)
59(9)

63(41)

iagnosis

84(15)

65(17)

70(87)

77(13)
5. Rational therapy 78(73)

4. X-ray

79(640)

65(90)
74(79)

82(19)
89(63)

74(101)
84(80)

72(50)

86(75)
83(56)

75(58) 94(80) 84(44) 87(70)
68(56) 53(42) 84(73) 65(28) 87(53)

84(77)

92(60)

6. Follow-up
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The practices were reasonably ac-
cessible for patients. Seven indicated
that they were accepting new patients.
Eight reported that patients had to wait
only one or two days for an appoint-
ment. Seven fitted in urgent appoint-
ments and all but one took calls from
patients during office hours. Seven re-
ported that patients’ waiting time in
the office was less than 15 minutes.

Two of the physicians were opted
out of the provincial health insurance
plan.

The study physicians spent most of
their time practicing adult medicine,
with lesser amounts in gynecology,
geriatrics, counselling, pediatrics,
well-baby care, obstetrics and surgery.
All had hospital affiliations; three re-
ported staff membership in two or
three hospitals. Types of hospital care
provided were psychiatry (six), gyne-
cology (five), obstetrics (four), inter-
nal medicine (three), surgery (three)
and fractures (two).

The physicians were varied in their
practice patterns and their orientations
to family medicine, but all were rela-
tively satisfied with their practices.

Chart Abstractions

Physicians were rated on their basic
charting procedures, the charting of
prevention procedures, and the record-
ing of use for 13 indicator drugs (see
Table 3). The assessors’ ratings are
summarized in Table 4, which also in-
cludes the number of applicable items
for scoring and the percentage of those
items which were properly charted.

For the most part, the two assessors
agreed in their ratings of the charts.
There was more difficulty with pre-
vention items than with basic informa-
tion, and it was agreed that the list of
the indicator drugs would require revi-
sion, because some were infrequently
used and recorded.

TABLE 5

The age, sex and number of epi-
sodes per patients charted in the last
two years were noted. Average ages of
patients ranged from the low 30’s to
the 40’s; women generally outnum-
bered men in each practice. The
number of episodes over the study
period ranged from 1.8 to 3.8, which
was wider than expected (see Table
5).

In reviewing the patient records, the
assessors had to identify the problem,
check the diagnosis, apply the appro-
priate criteria statements and check
which of the criteria had been met for
the 11 dimensions of the encounter.
The final score is the percentage of ap-
plicable criteria statements that were
met. The summary scores for dimen-
sions and the number of applicable cri-
teria statements are shown in Table 6.

The scores varied by dimension and
practice, ranging from 18% (diag-
nosis) to 100% (psychosocial). The as-
sessors encountered several problems:

1. Some physicians did not record a
diagnosis, so they had to be imputed
before the criteria statements could be
applied.
2. Variations in scores from the last
practice (10 and 11) were greater than
one would expect by chance.
3. Few items could be rated for the X-
ray, education, psychosocial and pre-
vention dimensions. Inter-rater agree-
ment was accordingly lower.
4. 24 diagnoses were encountered for
which there were no criteria state-
ments. (eg. abdominal pain NYD, ar-
rhythmia, and hemorrhoids).
5. Diagnostic categories could have
been consolidated.

Table 7 shows the assessors’ inter-
rater reliability.

Ten charts in each of the first nine
practices were rated by the principal
assessor and the team assessor. The

Average Age of Patients, Sex Ratio and Average Number of Eligible

Episodes per Chart in Practices 1-11

1 2 3 4

6 7 8 9 10 11 Total

Average age

of patients 32 45 49 44 42 31 36 39 35 43 35 39

in years
Sex ratio

(males per 74 58 131 50 70 150 124 68 46 48 48 73

100 females)
Average

episodes 21 28 18 25 18 24 22 21 28 3.1 38 25

per chart
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mean scores (X1) for the principal as-
sessor are displayed in Table 7. Asses-
sors varied on the number of criteria
statements which applied; the percent-
age agreement between the principal
and the other assessors ranged from
64.5-91.2%. As some agreement
could be expected by chance alone, the
statistics Kappa (k) was used to deter-
mine the proportions of agreements
which were beyond change. In looking
at the reliability coefficients, they are
relatively low for follow-up, educa-
tion, psychosocial and hazardous. The
criteria statements for these dimen-
sions are being thoroughly reviewed
and revised so as to improve their ap-
plication.

After extensive examination of dif-
ferences in samples for the last prac-
tice (10 and 11) a basic reason for dif-
ferences in scores has been postulated.
This practice had the highest episode
rate, and referrals to specialists were
fairly common. The first assessor,
whose results were listed as practice
10, was more likely to give credit for
specialist reports than the second as-
sessor, listed as practice 11. Clearly
we must develop methods to rate the
appropriateness of referrals and the
subsequent use of the specialist’s re-
port.

On the whole, the methods were re-
liable and there is agreement among
the physicians consulted on the content
validity of rating dimensions of care.
Revisions in the criteria statements and
ratings are required to improve the sys-
tems. It should be possible to pull 40
charts and rate them in one half day at
the office. A portable computer should
make further efficiencies possible.

Patient Questionnaire.

In two practices we used atypical
sampling strategies. In the first prac-
tice 100 names were selected without
stratification for age and sex. In the
last practice, the 80 patients whose
charts were abstracted received the
questionnaires. A total of 980 ques-
tionnaires were mailed and 651 were
returned, for a response rate of 66%.

Twenty items relating to satisfaction
with the physician and the practice
were factor analyzed and scaled into
four scores—Technical Care, Art of
Care, Access and Times. The scores
by practice are presented in Table 8.

Satisfaction is generally high. There
was little variability in the first two
sets of scores, but more perceived
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variation in access and time to obtain
care.

Patients were asked if certain health
maintenance examinations and proce-
dures had been performed within the
time periods recommended in the
TFPHE report.® The score is the per-
centage of affirmative responses
among categories applicable to the re-
spondent’s age/sex group. Table 8
shows that there were substantial vari-
ations in scores by practice.

In the last section the patients were
asked about emotional and physical
problems they had encountered, and
whether or not they had sought help
for them from their physician. They
were also asked if they would visit
their physician if they had emotional
problems. Again, Table 8 shows the
variation in scores.

In summary, the patient question-
naire was a satisfactory instrument.
The number of items could be re-
duced, particularly in the satisfaction
and the problem areas. The important
finding was that patients can offer a
valuable perspective on the quality of
care their physician provides.

Follow-Up Visits With
Physicians

An important component of any
quality of care exercise is feedback to
physicians on their performance so
they may identify areas for improve-
ment. Table 9 summarizes the ratings
of the ten physicians.

The summary sheet and key tables

TABLE 7

were mailed to the physicians, and the
principal investigator (AB) visited
each of them. The purpose of the visit
was to

1. review the study procedures and
summary sheet.

2. show them the scoring sheets for
charting and chart abstractions, and re-
late them to actual charts if requested
to do so.

3. summarize the strengths and weak-
nesses identified.

4. review in detail the results from the
patient questionnaires and relate their
responses to the audit findings.

The physicians were mostly able to
understand how the charts were au-
dited and the scores derived, and they
accepted the findings. While there
were differences in whether they per-
ceived a need to change their practice
patterns, some physicians with lower
ratings had begun to make changes
based on the mailed results even be-
fore the visit. »

The physicians were impressed with
patients’ responses and gave credence
to their findings. Particular attention
was paid to items on access, timing pa-
tient encounters, opinion on health
maintenance and seeking help, and
preventive and psychosocial orienta-
tions of the physicians. The question-
naires and audit findings were viewed
as corroborative evidence by the phy-
sicians.

Physicians were asked to comment
on the study procedures and the impact
they had on their practice. On the
whole, they agreed that the method

Summary Of Inter-rater Reliability Data For Practice Dimension Scores

When Raters Agree On Diagnosis

— % ‘

Dimension n Xi Agree K P
History 126 741 73.0 521 b
Physical Exam 115 68.3 78.2 .651 ax
Diagnosis 40 519 77.5 .647 b
Therapy 95 78.7 68.4 .397 bl
Follow-up 82 81.6 73.2 .336 b
X-ray 14 60.0 85.7 .696 >
Education 17 58.8 64.5 172
Psychosocial 17 80.0 64.7 .271 **
Prevention 21 60.0 85.7 .704 ox
Hazardous 34 94.9 91.2 .354 *
Essential 39 82.0 87.2 .588 b

n = Number of criteria statements which applied.

X1 = Mean score for Rater 1.

% Agree: Level of agreement between Rater 1 and other rater.
k = Kappa (correlation of other rater with first).

* P<.05
* P<.01
*** P<.001

P = Statistical Significance
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was acceptable. They also agreed to
obtain OHIP profiles for use in the
study. Office staff were aware of the
study, and in some cases the physi-
cians had discussed the study with
their staff. There were indications of
their support.

Most of the physicians viewed the
process as a valuable learning experi-
ence which would lead to changes in
their practice.

The Future

For the foreseeable future, practice
assessments will be voluntary, re-
quested and paid for by the participat-
ing physicians. The methods must be
acceptable and the benefits derived
commensurate with the costs involved.

The assessment is not only to yield in-
formation for the physicians on their
patterns of practice, but also to give an
indication of their performance com-
pared to their peers in a similar prac-
tice. The CFPC’s Executive Commit-
tee perceived these assessments as
useful for:
1. in-practice assessment of practice
eligible candidates for the certification
exam.
2. a stimulus to continuing medical ed-
ucation and professional satisfaction.
3. a method of practice accreditation
by the College of Family Physicians of
Canada.
4. a stimulus to participation in the
maintenance of the certification exam.
In summary, quality of care assess-
ment is to become a means to contrib-

ute to the education and performance
of family physicians and bring about
improvements in their standards of
medical care.

Conclusion

The physicians perceived the quality
of care assessments to be reliable,
valid, and a useful method for learning
about the strengths and limitations of
their practices. They found the study
procedures, measures taken to assure
confidentiality and the questionnaire
results to be acceptable and helpful.
Some physicians- reported that they
had made changes to improve quality
of care in accordance with the find-
ings.

The methods were found useful in
assessing several components of qual-

TABLE 8
Scores From Patient Questionnaire, Practices 1-10

1 2 3 4 5 7 8 9 10 Total
1. Quality of Care Scores (Average)
(1 =low, 7 = high)
Technical care 63 6.6 65 6.5 66 6.5 65 6.4 62 63 6.5 .
Art of care 65 65 6.2 6.4 64 6.4 63 6.1 63 64 64
Access 55 55 5.9 55 5.1 5.6 58 55 5.6 5.2 5.5
Time 4.8 5.3 5.9 5.5 4.7 5.5 4.5 5.1 4.8 5.5 5.2
2. Health maintenance checks % :
Adults 696 760 829 811 752 732 722 701 799 79.7 757
Women 627 696 641 628 538 637 595 576 636 632 62.2
Children 789 731 793 847 681 827 773 806 738 76.2 782
3. Seeking help for problems %
Emotional 581 635 518 614 410 557 643 593 327 718 56.9
Would do so if had
emotional problems 68 73 59 66 79 66 63 55 62 75 66
Physical 836 742 732 710 542 742 737 681 608 754 727

(pindolol)

For a reduction
in peripheral

ol and hydrochlorothiazide)

The name says it...
Once daily
maintenance

for comp

O ke

vascular
resistance.

\




ity of care in family practice. We in-
tend to refine the methods, add criteria
statements for the 24 common condi-
tions not presently categorized, elimi-
nate those items which proved to be of
questionable value, and develop a
method of recording those visits that
do not have a diagnosis.

This method of practice assessment
is a feasible and acceptable method of
peer review. It is essential that the Col-
lege of Family Physicians of Canada
establish clear guidelines, standards
and criteria for family physicians,
which they may use as a benchmark in
making their own assessments. The
physicians participating in the feasibil-
ity study agreed with this conclusion.@®
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